FIG.3.
7) Repeat the step to attach the other End Apron to the Side Aprons (#1).

8) Place two Support Braces (#4) on Playfield (#3) as shown in FIG.3 Attach them using two of Washer Head Screw CAUTION: Two strong aduits are recommended to fip the table as shown.
(#13) per side.See FIG.3. 1.Grab the table on the ground.
2.Turn the table over.
FIG.4 3.Place it on all four feet at the same time on the ground.
9) Put Hand Grips (#21) and End Caps (#22) on the player rods in order NOTE:To make the Handles easier to attach, HODTABLE  CABINET  DONOT DO NoT LEAN THE
spray a little windowcleaner on the rod ends prior to installation and tap on gently with a hammer.See FIG.4. LEGS LEGS!

10) Attach Goal Boxes (#23) to End Aprons using five of Washer Head Screws (#12) per goal box.

FIG.5.

11) Attach Left (#7) and Right (#8) Legs to the cabinet using three of Bolts (#10) and three of Washers (#11)
per Leg.See FIG.6.

12) Attach the two End Leg Braces (#9) to the legs using three of Washer Head Screws (#12) per Leg.See FIG.6.

Eed

#28
Felt Pad

FIG.6.

13) Lift the table assembly from the floor with two strong adults,turn it over,and set table on its fegs in the location
where you will play.Go back and make sure that all connections are tight.

#26
Pusher




‘gL SiY} e Ajaunoes smaios uslyfbil Jou 0 - 8S00| SUOIIIBULIO 8ABET:T[ON
"8pIs Jad (€ 1#) SmaI0S pesH saysep Jo om Buisn (Z#) suoxdy apiS sui ussmiaq (1 #) ucidy pu3 suo yoeny (9

1018 U} Aq JuBneo Jou s) pajyAerd ayl 1o smaios Aue pausiybl] JeAo 10U aABY NOA aIns
80 01 %080 AILIOOLUS SIS JOU SS0D Ploly SUL J|'Z DI Ul Umoys se umop Buyoe) soiydeiB uim (£4) pleukeld suj apis (S

'¢’ol

‘pIemul Buioe) apIs PSO)S 84} Ylim SPOH Jake)4 BU) JO SPUB JaUI0 8U} Jano (| #) uoidy apIS JAUI0 8U) 8pIIs MON (b

"uonoalIp ewes au) Buioe; 8q 1SN Les) Yaes Jo} siake(d ay| Auadoid pojeisul ale
spou Jofe|d auj 1eul s eI LON'L DI Ul moys Japio sy} ul Buiysng poy sadeld auj yBnoiyl (0z# uBnoiu) G1.#)
spoy Jefeld sy} aplis umop Buioey sBpa paysiul Ul pue piemul Buide] apis Paliofs Yim (1#) uoidy apIg suo aoeld (g

"T'O14
“BAIR YIOM INOA MOU S| LUOKOG BU} JBy) OS SISUI0O UOLBD IN0J 8y) 188) 10 N0 Anjalerysweb sy} 199101d 0}

ease Bupiom je)j Ues|o B Se UOLIED WON0G 8y} 8sn NoA ey} 1seBfins apy pajquissse-aid ale spol Jskeid au): 310N
1811 SHEd 81 L0 UMOYs Se sued pajs]| |[e aAey NOA 1By} AjioA pUe LOMED U} 8PISUI LUOJ| SJUSILOD 8U) (2 8AOWSY (Z

"9|gB} 8y} 9|QWISSSE 0} SINPE oM}
1sea| Je salnbai sweb s ooy jeAs Jesto & 10995 Ae|d |jim noA aiaum Jesu swWeB ajge) mau INoA |0 Uoweo sy} usdo (|

‘aweb s|y3 9|quiasse 03 19432503 I0M SJNpe oM] 18yl puswILWLOoIa] S
‘SNOLLONYLSNI ATaW3ISSY

s



_ D WARNING Choking Hazard--Toy contains small balls and/
_| or small parts.Not for children under 3 years.

IMPORTANT!

Please Keep Your Instructions Before attempting assembly,please read through this
instruction book to familiarize yourself with all the parts and assembly steps.We
recommend that two adults assemble this game.Please refer to the Parts List below
and be sure that all parts have been included.

PARTS LIST

| SIDE APRON END APRO SOCCER PLAYFIELD SUPPORT BRAGE TT/HOGKEY PLAYFIELD CABINET FOR BILLIARD
260 2EA 1EA 2EA 1EA 1EA
@ ® ©® ® ©) ©
LEFT LEG RIGHT LEG END LEG BRAGE 6X30M BOLT 16X5. 5HH WASHER 3. 5X12MM WASHER HEAD SCREW
%A 2EA 2 Pieces 1264 12EA 16EA
© ® ® ©® @ ®
R\\v #
m \\ \
3.5X35KN WASHER HEAD SCREW ALLEN WRENCH T PLAYER ROD ASSEWBLY BLUE | 2 PLAYER ROD ASSEWBLY BLUE | 3 PLAYER ROD ASSENBLY BLUE | 1 PLAYER ROD ASSEMBLY RED
1262 A - 1EA 1EA 2EA 1EA
© e e ® ® ®
2 PLAYER ROD ASSEMBLY RED | 3 PLAYER ROD ASSEMBLY RED HAD GRIP END oaP GOAL 80X SOCUER BALL
1EA 26A BEA 8EA 264 %A
® | ® ® i ® ®
TABLE TENNIS HET SET HOCKEY PUSHER HOEKEY PUGK FELT PAD BILLIARD BALLS CUE STICK
1SEF 2EA 268 2ER 1EA 2EA
$ \
N7 |
CHALK TRIANGLE BRUSH
2EA 1EA 1 Piece




18I Sued’ suoijoNsu| Alguiassy”

SNOILONYHLSNI
319v.L O9INOD I NI v

Ar-¢8YINNS#T13AO0IN

CeY



